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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

51.5 99% BANDWIDTH
RESULT: Pass

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Test Results of Wi-Fi 802.11b/g/n of Conducted Testing
Appendix B: Test Results of Wi-Fi 802.11b/g/n of Radiated Testing

2 Test Sites

2.1 Test Facilities

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Road, Block 52, Shenzhen Science & Industry Park, Nantou, Shenzhen, Guangdong,
518057 China

FCC Registration No.: 90454
Test site Industry Canada No.: 5183A-1

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Audix Technology (Shenzhen) Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Agilent N9030A MY51380221 14.10.2017
Spurious Emission, Below 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Spectrum Agilent E4407B MY41440292 23.04.2017
Test Receiver R&S ESVS10 834468/011 23.04.2017
Amplifier HP 8447D 2648A04738 23.04.2017
Loop Antenna Chase HLA6120 1062 24.09.2017
Trilog-Broadband |~ 5\ ARZBECK VULB 9168 9168-710 19.07.2017
Antenna
RF Cable MIYAZAKI CFD400NL-LW No.3 25.09.2017
Coaxial Switch Anritsu MP59B 6201397222 22.04.2017
Attenuator EMCI EMCI-N-6-06 AT-N0639 25.09.2017
Spurious Emission, Above 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
3#Chamber AUDIX N/A N/A 20.05.2017
Spectrum Analyzer Agilent E4446A US44300459 23.04.2017
Horn Antenna ETS 3115 9510-4877 14.10.2016
Amplifier Agilent 8449B 3008A02495 23.04.2017
RF Cable Hubersuhner SUCOFLEX106 505238/6 23.04.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

ltem Uncertainty Remark
Radiated Emission test in 3m chamber +2.8dB Below 1GHz
Radiated Emission test in 3m chamber 1+5.8 dB Above 1GHz
Conducted Spurious emission test +2.0dB
Output power test +0.8 dB
Power density test +2.0dB
Bandwidth 183 KHz
Temperature 3%
humidity 10.6°C

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file
for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Audix Technology (Shenzhen) Co., Ltd. Test facility located at No. 6, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park, Nantou, Shenzhen, Guangdong, 518057 China is listed on the US
Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is Smart Nursery Alert Sensor device, it supports 2.4GHz Wi-Fi 802.11 b/g/n wireless
technology.

According to the declaration of the applicant, the electrical circuit design, PCB layout and components
used are identical for all models, only the model number and amount of device bundle are different, see
below table for details:

Model No. Amount of device bundle
MBP81SN Means 1 device bundle
MBP81SN-2 Means 2 devices bundle
MBP81SN-3 Means 3 devices bundle
MBP81SN-4 Means 4 devices bundle

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment Smart Nursery Alert Sensor

Type Designation MBP81SN, MBP81SN-2, MBP81SN-3, MBP81SN-4

Trade Mark motorola

FCC ID VLJ-MBP81SN

IC / HVIN 4522A-MBP81SN / MBP81SN

Operating Temperature Range -10 °C ~ +50 °C

Operating Voltage DC 3.0V via 'AAA' batteries x 2

Testing Voltage DC 3.0V via 'AAA' batteries x 2

Technical Specification of Wi-Fi 802.11 b/g/n

Operating Frequency 2412 - 2462 MHz for 802.11b/g/n(HT20)
2422 - 2452 MHz for 802.11n(HT40)

Type of Modulation DSSS(DBPSK/DQPSK/CCK)
OFDM(BPSK/QPSK/16QAM/64QAM)

Data Rate 1/2/5.5/11 Mbps for 802.11b
6/9/12/18/24/36/48/54 Mbps for 802.11g
MCSO0 ~ MCS7 Mbps for 802.11n

Channel Number 11 channels for 802.11b/g/n(HT20)
7 channels for 802.11n(HT40)

Channel Separation 5 MHz

Antenna Type Integral Antenna

Gain 0 dBi
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Table 3: RF Channel and Frequency of Wi-Fi 802.11 b/g/n

802.11 b/g/n(HT20) 802.11 n(HT40)
RF Channel
Frequency (MHz) Frequency (MHz)
01 2412 /
02 2417 /
03 2422 2422
04 2427 2427
05 2432 2432
06 2437 2437
07 2442 2442
08 2447 2447
09 2452 2452
10 2457 /
11 2462 /

Test frequencies are lowest channel: 2412 MHz, middle channel: 2437 MHz and highest channel: 2462
MHz for 802.11b/g/n(HT20)

Test frequencies are lowest channel: 2422 MHz, middle channel: 2437 MHz and highest channel: 2452
MHz for 802.11n(HT40)

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi transmitting

1. Low channel

2. Middle channel

3. High channel
B. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - PCB Layout
- Block Diagram - Photo Document
- FCC/IC Label and Location Info - Schematics

- Operation Description - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013.

According to clause 3.1, all tests were performed on model MBP81SN in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN Rating

PC Lenovo T4900c-00 R301NRS8 N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is 0 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to following test result.

Pass

FCC Part 15.247(b)(3)
RSS-247 Clause 5.4(4)
ANSI C63.10: 2013

< 1.0 Watts

Shielded Room

28.09.2016

DC 3.0V via 'AAA' batteries x 2
A

Low / Middle / High

25°C

56 %

101 kPa

Table 5: Test Result of Maximum Peak Conducted Output Power

Measured Power
Test Mode Data Rate ARSI DY Limit
(MHz) dBm w
2412 1.45 0.00140
802.11b 11 Mbps 2437 1.32 0.00136
2462 0.81 0.00121
2412 -1.66 0.00068
802.11¢g 54 Mbps 2437 -1.79 0.00066
2462 -2.20 0.00060
2412 -3.42 0.00045 < 1W(30dBm)
802.11n | \1c57 Mbps 2437 3.49 0.00045
(HT20) P : :
2462 -3.77 0.00042
802 2422 -3.99 0.00040
11n
(HT40) MCS7 Mbps 2437 -4.07 0.00039
2452 -4.23 0.00038
Maximum Measured Value 1.45 0.00140

Note: The cable loss is taken into account in results.

For the measurement records, refer to the appendix A.
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5.1.3 Conducted Power Spectral Density

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(e)
RSS-247 Clause 5.2(2)

Basic standard : ANSI C63.10: 2013

Limits : 8dBm/3kHz

Kind of test site . Shielded Room

Test Setup

Date of testing : 28.09.2016

Input voltage . DC 3.0V via 'AAA' batteries x 2

Operation mode A

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

For details refer to following test result.

Table 6: Test Result of Power Spectral Density

Frequenc Measured Peak Power
Test Mode Data Rate (ﬁ/le) y Spectral Density
(dBm/3KHz)

2412 -9.705
802.11b 11 Mbps 2437 -5.826
2462 -6.609
2412 -26.857
802.11g 54 Mbps 2437 -26.966
2462 -27.006
2412 -29.159

802.11n
(HT20) MCS7 Mbps 2437 -29.267
2462 -29.645
2422 -29.837

802.11n
(HT40) MCS7 Mbps 2437 -30.328
2452 -30.098
Maximum Measured Value -5.826

Note: The cable loss is taken into account in results.

For the measurement records, refer to the appendix A.
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5.1.4 6dB Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(1)

Basic standard : ANSI C63.10: 2013

Limits : >500 KHz

Kind of test site . Shielded Room

Test Setup

Date of testing : 28.09.2016

Input voltage . DC 3.0V via 'AAA' batteries x 2

Operation mode A

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

For details refer to following test result.

Table 7: Test Result of 6dB Bandwidth

Test Mode Data Rate Fr?&ﬁzr;cy el g\/?ﬂg)v\“dth (LI!ITZI;
2412 8.643
802.11b 11 Mbps 2437 8.644
2462 8.647
2412 16.460
802.11g 54 Mbps 2437 16.450
2462 16.450

2412 17.620 > 500
8(%.;(1))” MCS7 Mbps 2437 17.610
2462 17.610
2422 36.350
8(0H2Ti(1)|)n MCS7 Mbps 2437 36.790
2452 36.350
Minimum Measured Value 8.643

For the measurement records, refer to the appendix A.
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5.1.5 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to following test result.

Table 8: Test Result of 99% Bandwidth

RSS-Gen Clause 6.6
ANSI C63.10: 2013
Shielded Room

28.09.2016

DC 3.0V via 'AAA' batteries x 2
A

Low / Middle / High

25°C

56 %

101 kPa

Pass

Test Mode Data Rate Fr?&ﬁzr;cy SR ?Jﬂgy'dth (LI!ITZI;

2412 13.367
802.11b 11 Mbps 2437 13.368
2462 13.335
2412 16.456
802.11g 54 Mbps 2437 16.455
2462 16.456

2412 17.596 /
Ezazéé)” MCS7 Mbps 2437 17.594
2462 17.593
2422 36.131
8(0H%I.i(1);] MCS7 Mbps 2437 36.124
2452 36.132
Maximum Measured Value 36.132

For the measurement records, refer to the appendix A.
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5.1.6 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5

Basic standard : ANSI C63.10: 2013

Limits : 20dB (below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power);

Kind of test site :  Shielded Room

Test Setup

Date of testing : 28.09.2016

Input voltage : DC 3.0V via 'AAA' batteries x 2

Operation mode A

Test channel : Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to following test
plot, and compliance is achieved as well.

For the measurement records, refer to the appendix A.
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5.1.7 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 4 & Table 5

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing . Refer to test plots

Input voltage . DC 3.0V via 'AAA' batteries x 2

Operation mode A

Test channel :  Low/ Middle / High

Ambient temperature 1 24°C

Relative humidity T 48%

Atmospheric pressure . 101 kPa

Remark:

Testing was carried out within frequency range 9kHz — 30MHz and 18GHz - 26.5GHz, and the
measurements with active antenna were greater than 20dB below the limit, so the test data were not
recorded in the test report.

For frequencies above 1000 MHz, the above field strength limits are based on average limits, and the
peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation. Hence the average level was deemed to
comply with average limit, and not reported in the test report.

For the measurement records, refer to the appendix B.
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Pass

Test Specification

Test standard . CFR47 FCC Part 2: Section 2.1093
FCC KDB Publication 447498 D01 v06
RSS-102 Issue 5 March 2015

Measurement Record:
The minimum distance for the EUT is less than 5mm.

*,

. . o 3*d
Since maximum peak output power of the transmitter is 1.45 dBm = 1.40 mW < W =9.56 mW.

Hence the EUT is excluded from SAR evaluation according to FCC KDB Publication 447498 D01 General
RF Exposure Guidance vO06.

The maximum peak output power of the transmitter is 1.45 dBm (1.40 mW), which is far below the SAR
exclusion threshold level 4 mW=6.02 dBm.

Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to clause 2.5.1 of
RSS-102 Issue 5.
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Appendix A.1: Maximum Peak Conducted Output Power

Wi-Fi 802.11 b mode, 11 Mbps
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Wi-Fi 802.11 g mode,54 Mbps
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Wi-Fi 802.11 n(HT20) mode, MCS7 Mbps




Produkte
Products

Appendix A
50059078 001
Page 6 of 41

A TUVRheinland®

Wi-Fi 802.11 n(HT40) mode, MCS7 Mbps
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Appendix A.2: Conducted Power Spectral Density

Wi-Fi 802.11 b mode, 11 Mbps




Produkte
Products

Appendix A
50059078 001
Page 9 of 41

A TUVRheinland®

Wi-Fi 802.11 g mode,54 Mbps
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Wi-Fi 802.11 n(HT20) mode, MCS7 Mbps
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Wi-Fi 802.11 n(HT40) mode, MCS7 Mbps
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Appendix A.3: 6dB Bandwidth & 99% Bandwidth

Wi-Fi 802.11 b mode, 11 Mbps
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Wi-Fi 802.11 g mode,54 Mbps
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Wi-Fi 802.11 n(HT20) mode, MCS7 Mbps
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Wi-Fi 802.11 n(HT40) mode, MCS7 Mbps
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Appendix A.4: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

Wi-Fi 802.11 b mode, 11 Mbps
Low Channel
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High Channel
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Wi-Fi 802.11 g mode,54 Mbps
Low Channel
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Wi-Fi 802.11 n(HT20) mode, MCS7 Mbps
Low Channel
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Wi-Fi 802.11 n(HT40) mode, MCS7 Mbps
Low Channel
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Wi-Fi 802.11 b mode, Band Edge
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Wi-Fi 802.11 g mode, Band Edge
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Wi-Fi 802.11 n(HT20) mode, Band Edge




Produkte
Products

Appendix A
50059078 001
Page 41 of 41

A TUVRheinland®

Wi-Fi 802.11 n(HT40) mode, Band Edge
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Appendix B.1: Test Results of Radiated Spurious Emissions

Wi-Fi 802.11 b mode, 11 Mbps
30MHz - 1GHz

No.6 EKefeng Road, Science & Techhology Park
l l IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632577
Postcode: 515057
Data: 1 File: CrDocuments and Settings ' Administrator SLE'220160930-T.EMG (24}
13':'Lw\el {dBuVm) Drate: 2016-10-12
72.0
64.0
56.0 FCCPART 15-C{3M)
}
48.0 i
4&0———J G
4 SMMM
3
240/ ! 2
16.0
8.0
0
30 224, 418. G612, 806. 1000
Frequency (MHz)
3ite no. 10m Chamber Data no. 1
Dis. / kint. 3m ANT 2016 9165 710 Ant. pol. HORIZONTAL
Limit FCC PART 15 C ([3M)
Enwv. / Ins. 23.6%C/58% Engineer Lynn
EUT Swart Nursery Alert S3ensor
Power rating DS 3.0V wia 'AAL'*Z hatteries
Test Mode IEEES0Z.11kh 2412MHz Tx Mode
M/M:MEPS13H
int. Cable Emmission
No Freg Factor Loss EReading Lewel Limits Margin Remwark
[MHz) [dE/m) [dE) [dBuv) (dBuV/m) [(dBuV/m) [dE)
1 49,400 20,52 0.380 1.39 za.71 40.00 17.29 QF
Z 165.800 19.64 1.05 1.78 Z2.47 45.50 21.03 QF
3 303.540 19.91 .01 3.54 25.46 45.00 Z0.54 QF
4 697.360 Z6.96 3.52 2.23 3z2.71 45.00 13.29 QF
5 786.600 Z5.24 3.93 1.95 34.12 45.00 11.58 QF
3 949,560 Z9.95 4,47 2.41 36.83 45,00 9.17%7 QFp
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emisszion lewvels that are Z0dE below the official

limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 2 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
20 Level {dBuvim} Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. H
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11b Z2412MHz Tx HMode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 54.250 20.31 0.36 1.24 22.41 40.00 17.59 o
2 173.560 19.37 1.04 2.35 2z2.76 43.50 Z0.74 QP
3 340.400 Z0.90 Z2.17 3,63 Z6.70 46.00 19.30 aF
4 694.450 Z6.88 3.51 1.59 31.958 46.00 14.02 aF
5 §39.950 258.66 4,13 1.5%7 34.36 46.00 11.64 aF
& §95.240 29.2%2 4,32 1.75 35.z29 46.00 10.71 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 3 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level {dBuV/mj) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 3
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11b Z2437MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 57.160 20.03 0.358 2.16 23.07 40.00 16.93 o
2 153.1%0 12.70 1.36 2.03 23.09 43.50 Zz0.41 QP
3 434.490 Z2.95 Z.57 1.34 Z6.56 46.00 19.14 aF
4 593.570 25.8:2 3.18 1.581 30.581 46.00 15.19 aF
5 775.840 25.20 4,02 2.90 35.12 46.00 10.588 aF
& 924,340 29.71 4,65 i.57 35.93 46.00 10.07 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 4 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0 i
4&0———J
5 &
320 4
24.0( 1 23
16.0
8.0
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 10m Charber Data no. HE
Dis. / Ant. 3 ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit FCC PART 15 C (S3M)
Env. / Ins. 23.6%C/B8% Engineer : Lynn
EUT Swart Nursery Llert Sensor
Power rating DC 3.0V wia 'RAL'F2 batteries
Test Mode IEEES0Z.11b Z437MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 53.280 20.38 0.36 1.15 22.39 40.00 17.61 o
2 141.550 19.43 1.31 1.63 22.43 43.50 z1.07 QP
3 169.680 19.47 1.43 3.09 Z3.99 43 .50 19.51 aF
4 446.130 23.27 2.62 2.22 28.11 46.00 17.589 aF
5 T62.350 25.19 3.93 1.89 34.01 46.00 11.59 aF
& 924,340 29.71 4,65 1.39 35.75 46.00 10.25 oF

Remarks: 1.

2.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 20d4B helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 5 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
20 Level {dBuvim} Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0 i
40.0 —
5
4 ]
320
3
240[,] 2
16.0
8.0
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 10m Charber Data no. HE=1
Dis. / Ant. 3 ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit FCC PART 15 C (S3M)
Env. / Ins. 23.6%C/B8% Engineer : Lynn
EUT Swart Nursery Llert Sensor
Power rating DC 3.0V wia 'RAL'F2 batteries
Test Mode IEEES0Z.11b Z462MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 57.160 20.03 0.358 2.16 23.07 40.00 16.93 o
2 153.1%0 12.70 1.36 2.03 23.09 43.50 Zz0.41 QP
3 F20.030 20,39 Z2.11 .12 Z5.62 46.00 20.38 aF
4 745.860 27.78 3.54 1.26 32.88 46.00 13.12 aF
5 543 .830 258.62 4.36 i1.9% 34.95 46.00 11.05 aF
& 949.560 29.95 4,71 1.24 35.90 46.00 10.10 oF

Remarks: 1.

2.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 20d4B helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 6 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0 i
40.0 — 5 5
320 4
24,0 ]
16.0
8.0
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 10m Charber Data no. HE
Dis. / Ant. 3 ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit FCC PART 15 C (S3M)
Env. / Ins. 23.6%C/B8% Engineer : Lynn
EUT Swart Nursery Llert Sensor
Power rating DC 3.0V wia 'RAL'F2 batteries
Test Mode IEEES0Z.11b Z462MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 55.220 z20.24 o.37 1.580 22.91 40.00 17.09 o
2 158.040 19.73 1.38 1.20 23.01 43.50 Zz0.49 QP
3 335.550 Z20.86 Z.158 Z.46 Z5.50 46.00 Z0.50 aF
4 559.620 24.93 3.02 1.70 29.65 46.00 16.35 aF
5 §52.560 28.63 4,40 1.60 34.63 46.00 11.37 aF
& 930.160 29.74 4,67 1.54 35.95 46.00 10.05 oF

Remarks: 1.

2.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 20d4B helow the official
limit are not reported.
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1GHz - 18GHz
Duty Cycle

Duty Cycle Correction Factor = 20*log(dwell time/Ton) = 20*log (1.336ms/1.431ms)=-0.60 dB
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,

ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
a0 1
FCC PART 15C PEAK
70
o FCC PART 15C AV
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 18
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 2412MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 241200 28,20 835 86,88 36,39 B6.13 Td4.00 -12.13 Peak
2 4824.00 33.15 11.77 42,786 35,68 51.99 T4.00 22.01 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
- FCC PART 15C AV
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 20
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 2412MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 241200 28,20 835 3,59 36,39 B384 Td4.00  -8.8] Peak
2 4824.00 33.15 11.77 42.24  35.68 51.48 T4.00 22.52 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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Produkte 50059078 001
Products Page 11 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
- FCC PART 15C AV
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 22
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 243TMHz T=x
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 82,37 36,38 B2. 60 Td4.00 -8.69 Peak
2 4874.00 33.25 11.&0 42,06  35.69 51.42 T4.00 22.58 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.




Appendix B é TUVRheinland®
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
7
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 24
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 243TMHz T=x
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 1,61 36,38 B1.93 T4.00  -T.93 Peak
2 4874.00 33.25 11.&0 40.94 35,69 50. 30 T4.00 23.70 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 26
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 2462MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2462.,00 28,35 840 TT.08 36,38 TT.43 Td4.00  -3.43 Peak
2 4924.00 33.35 11.&3 41.38  35.70 50. 83 T4.00  23.17 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

-10-
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
- FCC PART 15C AV
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 28
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 2462MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2462.,00 28,35 840 TO.E3 36,38 80,20 Td4.00 -6.20 Peak
2 4924.00 33.35 11.&3 41.90 35.70 51.38 T4.00 22.62 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

-12-
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Wi-Fi 802.11 g mode, 54 Mbps
30MHz - 1GHz

No.6 Kefeng Road, 3Science & Technology Park
l l IX Nanshan District, Z2henzhen, Guangdong, China
Tel:+536-755-26639495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 7 File: C'Documents and Settings ' Administrator S i 20160930-T.EMG (24)

80 Level {dBuW/m) Date: 2016-10-12
72.0
64.0
56.0 FCC-PART 15 C-{3M}

!

4&0___J________J i
40.0 5 i}
32.0 3 !
240 2
16.0

8.0

G30 224, 418. 612. 806. 1000

Frequency (MHz)

3ite no. : 10m Cheawber Data no. HE

Di=. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL

Limit 1 FCo PART 15 © (3HM)

Env. / Ins. : 23.6%C/58% Enginesr : Lynn

EUT  Smart Nursery Llert Sensor

Power rating : DC 3.0V wia 'ALL'*2 batteries

Te=st Mode : IEEES0Z.11g Z41ZMHz Tx Mode

M/MN:MEPS1SH

Ant. Cahle Emis=zion
No. Fredq. Factor Loss EReading Level Limits Margin ERewark
(MHz) (dB/m) {dE) {dBuv) (dBuV/m) (dBuW/m) {dE)
1 30.000 19,28 o.82 3.34 23.21 40.00 16.79 QP
2 173.560 19.37 1.04 2.44 22.85 43 .50 Z0.65 QP
3 542,160 24,58 2.91 2.04 29.53 46.00 16.47 QP
4 650.800 Z26.44 3.33 1.76 31.53 46.00 14.47 QP
g §75.750 28.89 4,27 2.37 35.53 46.00 10.47 QP
[ 235.450 30.13 4,55 2.60 37.28 £4.00 16.72 QP

Remarks: 1. Ewission Lewel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB helow the official
limit are not reported.
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Produkte 50059078 001
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 8 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)

20 Lewvel (dBuVim} Date: 2016-10-12

72.0
64.0
56.0 FCC-PART 15-C-{3M}

.

48.0 i

40.0 —

32.0 4

24.0 2
16.0
8.0

0 30 224, 418, 612. 806. 1000

Frequency {MHz)

Jite no. i 10m Cheatber Data no. HE =}

Dis. / Ant. H ] ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)

Env., / Ins. : 23.6%C/E58% Engineer : Lynn

EUT 1 Zmart Nursery Llert Zensor

Power rating @ DC 3.0V wia 'RALL'F2 batteries

Test Mode : IEEES0Z . 11g 2412MHz Tx Mode

M/N:MEPS13N

Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 30.000 19.28 0.59 2.30 22.17 40.00 17.83 Qp
z 151.250 19.85 1.07 1.4z Za.17 43.50 21.33 QP
3 FZl.000 z2Z0.42 Z2.038 3.37 25.87 45.00 20.13 QP
4 474,260 23.63 2.67 2.57 28.87 45.00 17.13 QP
5 774,960 28.15 3.88 2.88 34.91 45.00 11.09 QP
[ 573.900 25.82 4.25 z.058 35.15 45.00 10.85 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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Produkte 50059078 001
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 9 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)

30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}

|

48.0 i
4&0———J 5 B
32.0 4
240! 23
16.0

8.0

030 224, 418. 612, 806. 1000

Frequency (MHz)

Jite no. i 10m Cheatber Data no. 9

Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL

Limit : FCO PART 15 C (S3M)

Env., / Ins. : 23.6%C/E58% Engineer : Lynn

EUT 1 Zmart Nursery Llert Zensor

Power rating @ DC 3.0V wia 'RALL'F2 batteries

Test Mode : IEEES0Z . 11g 2437MHz Tx Mode

M/N:MEPS13N

Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 39.700 20.03 0.74 2.47 23.24 40.00 16.76 Qp
z 143.490 19.45 1.32 Z.78 Z3.59 43.50 159.91 QP
3 164.830 19.87 1.41 2.51 23.59 43.50 19.91 QP
4 605.210 26,12 3.23 1.62 30.97 45.00 15.03 QP
5 830.250 28.55 4.29 2.33 35.17 45.00 10.83 QP
[ 941.5300 z29.20 4,69 1.568 36.45 45.00 9.55 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
A l I D I X Nanshan District, Shenzhen, Guangdong, China
Tel:4+56-755-26639405-7
Faxi+86-755-26632877
Postoode: 515057
Data: 10 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level {dBuV/mj) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0 i
4&0———J
]
320 4
3
240/ | z
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. 10
Dis. / Ant. H ] ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z . 11g 2437MHz Tx Mode

M/N:MEPS13N

Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 47.450 Z20.50 0.81 1.582 23.13 40.00 16.87 Qp
z 153.040 19.73 1.38 Z.35 Z3.40 43.50 Zz0.04 QP
3 330.700 2Z0.75 Z.16 2.958 25.59 45.00 z0.11 QP
4 451.5950 23.37 2.64 2.92 28.93 45.00 17.07 QP
5 778.840 28.20 4.0z 2.458 34.70 45.00 11.30 QP
[ 941.5300 z29.20 4,69 1.97 36.56 45.00 9.44 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

-10-
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 11 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)

30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}

|
48.0 i
4&0———J ]
b

320 4
24,0/ 2 3
16.0

8.0

030 224, 418. 612, 806. 1000

Frequency (MHz)

Jite no. i 10m Cheatber Data no. : 11

Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL

Limit : FCO PART 15 C (S3M)

Env., / Ins. : 23.6%C/E58% Engineer : Lynn

EUT 1 Zmart Nursery Llert Zensor

Power rating @ DC 3.0V wia 'RALL'F2 batteries

Test Mode : IEEES0Z . 11g 2462MHz Tx Mode

M/N:MEPS13N

Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 39.700 20.03 0.74 2.47 23.24 40.00 16.76 Qp
z 144.460 19.51 1.32 z.08 Z2.92 43.50 Zz0.58 QP
3 174,530 19.22 1.45 1.38 22.03 43.50 21.47 QP
4 437.400 23.02 2.59 2.36 27.97 45.00 15.03 QP
5 ?72.050 28.15 3.98 1.94 34.07 45.00 11.93 QP
[ 94z .770 29.89 4,69 z.58 37.16 45.00 5.54 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

11-
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Produkte 50059078 001
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 12 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 1z
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z . 11g 2462MHz Tx Mode

M/N:MEPS13N

Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 51.340 Z20.47 0.85 1.92 23.24 40.00 16.76 Qp
z 159.980 19.74 1.39 Z.22 Z3.35 43.50 Zz0.15 QP
3 330.700 2Z0.75 Z.16 2.958 25.59 45.00 z0.11 QP
4 681.840 26.73 3.56 2.30 32.59 45.00 13.41 QP
5 833.160 25.61 4.30 2.60 35.51 45.00 10.49 QP
[ 917.550 29.64 4,54 1.668 35.94 45.00 10.068 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

-12-
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Produkte 50059078 001
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1GHz - 18GHz

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China
Tel:+86-TH56-26639495-T

Fax:+86-TEE-266328TT
Postcode: 518067

1 OLMI {tBuVim) Date: 2016-09-28
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
7z
50
30
10
01 000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 30
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Test Mode : TEEER0Z. 11g 2412NMHz Tx
W/N:-MEPSELSN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBui) (dE) (dBu¥/m; (dBuV/m) (dE)

1 241200 28,20 835 80,56 36,39 B0. 81 T4.00 -6.81 Peak
2 4824.00 33.15% 11.77 41.06  35.68 50. 30 T4.00 23.70 Peak

Femarks: 1. Emiszion Lewel= Antenna Factor + Cable Lozsz + Reading
—bimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

S14-
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-28
110
90
1
FCC PART 15C PEAK
70
- FCC PART 15C AV
50
30
10
G1 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 32
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Test Mode : IEEER02. 11g 2412MHz Tx
WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 241200 28,20 835 #3038 36,39 83,83 Td4.00  -89.63 Peak
2 4824.00 33.15 11.77 42,35 35.68 51.59 T4.00 22.41 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

-16-
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
G1 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 34
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Test Mode : IEEER02. 11g 243THMHz Tx
WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 #2.15 36,38 82,47 Td4.00 -8.4T7 Peak
2 4874.00 33.25 11.&0 41.36  35.69 50,72 T4.00 23.28 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

-18-
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
50 z
30
10
G1 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 36
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Test Mode : IEEER02. 11g 243THMHz Tx
WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 TO.23 36,38 TH. 55 T4.00 -5.55 Peak
2 4874.00 33.25 11.&0 40.30  35.69 49, 66 T4.00 24.34  Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

.20 -
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1 FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 38
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Test Mode : IEEER02. 11g 2462MHz Tx
WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2462.,00 28,35 840 T2.25 36,38 T2, 82 T4, 00 1.38 Peak
2 4924.00 33.35 11.&3 40.01  35.70 49,49 T4.00 24.51 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

.22




Appendix B é TUVRheinland®

Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
! FCC PART 15C PEAK
70
FCC PART 15C AV
50 .
30
10
G1 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 40
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Test Mode : IEEER02. 11g 2462MHz Tx
WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2462.,00 28,35 840 TH.05 36,38 TH. 42 T4.00 -1.42 Peak
2 4924.00 33.35 11.&3 40.58  35.70 50. 06 T4.00 23.84  Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

.24 -
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Produkte 50059078 001
Products Page 27 of 66

Wi-Fi 802.11 n(HT20) mode, MCS7 Mbps
30MHz - 1GHz

No.6 Kefeng Road, Science &£ Technology Fark
l l IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 13 File: C'Documents and Settings ' Administrator S fn'20160930-1.EMG {24)
80 Level {dBuW/m) Date: 2016-10-12
72.0
64.0
56.0 FCC-PART 15-C-{3M}
!
48.0
40.0
320
24.0
16.0
8.0
G30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. : 10m Cheawber Data no. 13
Di=. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15 C (3M)
Env., / Ins. : 23.6%C/58% Engineer : Lynn
EUT 1 Smart Nursery Llert Sensor
Power rating : DC 3.0V wia 'ALL'*2 batteries
Te=st Mode : IEEES0Z.11n HTZ0 2412MH=z Tx Mode

M/N:MEPSLSH

Ant. Cahle Emis=zion
No. Fredq. Factor Loss EReading Level Limits Margin ERewark
(MHz) [(dB/m) {dE) [dBuv) (dBuV/m)  (dBuW/rm) [dE)
1 47.460 20.50 0.78 1.56 2Z.584 40.00 17.16 QP
2 141.550 19.43 1.08 1.52 22.03 43 .50 21.47 QP
3 474,260 23.63 2.67 1.92 28.22 46.00 17.78 QP
4 582.900 25.47 3.06 2.32 30.85 46.00 15.15 QP
g 810.850 28.40 4.03 2.60 35.03 46.00 10.97 QP
& 953.440 29.95 4,47 1.925 36.40 45.00 S.4a0 QP

Femarks: 1. Ewission Lewvel= ALntenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB helow the official
limit are not reported.

-13-
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Produkte 50059078 001
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 14 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level {dBuV/mj) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 14
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HT:Z0 2412MH=z Tx Mode

M/N:MEPS13N

Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 49.400 20.52 0.s80 1.32 Z2.64 40.00 17.36 Qp
z 1i6.700 13.899 1.09 Z.23 Za.31 43.50 z1.1% QP
3 471.350 23.62 Z.686 1.75 25.03 45.00 17.97 QP
4 590.660 25.69 3.09 1.26 30.04 45.00 15.96 QP
5 g01.150 285.27 3.99 1.66 33.92 45.00 12.08 QP
[ 945.650 29.9:2 4.46 1.27 35.65 45.00 10.35 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

S 14-
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Produkte 50059078 001
Products Page 29 of 66

No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 15 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 15
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HTZ0 2437MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 54.250 20.31 0.36 2.45 23.62 40.00 16.38 o
2 154.160 15.71 1.37 1.94 23.02 43.50 Zz0.45 QP
3 403%.450 0 Z2.1¢6 Z.46 Z.258 Z6.90 46.00 19.10 aF
4 B26.550 Z6.28 3.33 1.70 31.31 46.00 14.89 aF
5 T96.300 25.23 4,11 2.56 34.90 46.00 11.10 aF
& 939.560 29.55 4,69 z.05 36.62 46.00 9.38 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

-15-
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Produkte 50059078 001
Products Page 30 of 66

No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 16 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 16
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HTZ0 2437MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 50.370 20.49 0.54 1.91 23.24 40.00 16.76 o
2 160.950 19.74 1.389 1.97 23.10 43.50 Zz0.40 QP
3 Z299.660 19.51 Z.03 Z.42 Z4.26 46.00 21.74 aF
4 575.050 25.40 3.11 Z2.14 30.65 46.00 15.35 aF
5 §55.540 29.07 4,54 2.08 35.69 46.00 10.31 aF
& 925.310 29.70 4,66 Z.44 36.80 46.00 9.20 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

-16-
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Produkte 50059078 001
Products Page 31 of 66

No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 17 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. HE
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HTZ0 2462MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 51.340 z20.47 0.35 1.49 22.81 40.00 17.19 o
2 152.2z20 19.689 1.36 2.62 23.67 43.50 19.83 QP
3 3584.050 Z21.84 Z.38 3.15 Z7.37 46.00 15.83 aF
4 565.350 25.1:2 3.06 2.82 31.00 46.00 15.00 aF
5 T85.540 25.:24 4,07 2.56 34.87 46.00 11.13 aF
& 906.580 29.37 4,62 2.33 36.32 46.00 9.68 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

.47 -
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Produkte 50059078 001
Products Page 32 of 66

No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 18 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. 1 18
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HTZ0 2462MHz Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 54.250 20.31 0.36 1.89 23.06 40.00 16.94 o
2 169.680 19.47 1.43 2.589 23.789 43.50 19.71 QP
3 330.700 20,75 Z.18 Z2.71 Z5.62 46.00 20.38 aF
4 6l0.060 Z6.22 3.25 2.44 31.91 46.00 14.09 aF
5 Se2.260 25.83 4,44 1.66 34.93 46.00 11.07 aF
& 9z27.250 29.71 4,66 Z.69 37.06 46.00 §.94 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

-18-
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Produkte 50059078 001
Products Page 33 of 66

1GHz - 18GHz

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China
Tel:+86-TH56-26639495-T

Fax:+86-TEE-266328TT
Postcode: 518067

1 OLMI {dBuV/m) Date: 2016-09-24
110
90
! FCC PART 15C PEAK
70
FCC PART 15C AV
50 z
30
10
01 000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 42
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ20 2412MHz Tx
W/N:-MEPE1SN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBui) (dE) (dBu¥/m; (dBuV/m) (dE)

1 241200 28,20 835 Td.69 36,39 T4. 84 T4.00 -0.%4 Peak
2 4824.00 33.15% 11.77 40. 26  35.68 49, 50 T4.00 24.50 Peak

Femarks: 1. Emiszion Lewel= Antenna Factor + Cable Lozsz + Reading
—bimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

26 -
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Produkte 50059078 001
Products Page 34 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
! FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 44
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ0 2412MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 241200 28,20 835 Té. 38 36,39 TH. 61 Td4.00 -2.61 Peak
2 4824.00 33.15 11.77 40,78 35,68 50.03 T4.00 23.8T7 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

L2 -
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Produkte 50059078 001
Products Page 35 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
1 FCC PART 15C PEAK
70
FCC PART 15C AV
50 z
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 46
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ0 243TMHz Tx=
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 T2.53 36,38 T2. 85 T4, 00 1.15 Peak
2 4874.00 33.25 11.&0 40.20  35.69 49, 56 T4.00 24.44  Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

.30 -
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Produkte 50059078 001
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
! FCC PART 15C PEAK
70
FCC PART 15C AV
7
50
30
10
G1 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 48
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ0 243TMHz Tx=
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 TH. 10 36,38 TH. 42 T4.00 -1.42 Peak
2 4874.00 33.25 11.&0 40. 88  35.69 50. 24 T4.00 23.T6 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

.32.
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Produkte 50059078 001
Products Page 37 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
! FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : &0
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ20 2462MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2462.,00 28,35 840 T, 26 36,38 TE. 83 Td4.00 -2.83 Peak
2 4924.00 33.35 11.&3 40,28  35.70 49, T8 T4.00 24.24  Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
1 FCC PART 15C PEAK
70
FCC PART 15C AV
50 .
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 52
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ20 2462MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2462.,00 28,35 840 T2.68 36,38 T3.08 T4, 00 0.95  Peak
2 4924.00 33.35 11.&3 40.36  35.70 49, 84 T4.00 24.16 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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Wi-Fi 802.11 n(HT40) mode, MCS7 Mbps
30MHz - 1GHz

No.6 Kefeng Road, 3Science & Technology Park
l l IX Nanshan District, Z2henzhen, Guangdong, China
Tel:+536-755-26639495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 19 File: C'Documents and Settings ' Administrator S i 20160930-T.EMG (24)
80 Level (dBuvm) Date: 2016-10-12
72.0
64.0
56.0 FCC-PART 15 C-{3M}
!
48.0
40.0
320
24.0
16.0
8.0
G30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. : 10m Cheawber Data no. : 19
Di=. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit 1 FCo PART 15 © (3HM)
Env. / Ins. : 23.6%C/58% Enginesr : Lynn
EUT  Smart Nursery Llert Sensor
Power rating : DC 3.0V wia 'ALL'*2 batteries
Te=st Mode : IEEES0Z.11n HT40 242ZMH=Tx Mode

M/MN:MEPS1SH

Ant. Cahle Emis=zion
No. Fredq. Factor Loss EReading Level Limits Margin ERewark
(MHz) (dB/m) {dE) {dBuv) (dBuV/m) (dBuW/m) {dE)
1 31.9240 19,24 0.61 3.87 23.42 40.00 16.58 QP
2 156.100 19.72 1.37 2.01 23.10 43 .50 Z20.40 QP
3 316.150 20.25 2.06 2.67 24.958 46.00 21.02 QP
4 503.360 24.01 2.76 1.68 28.45 46.00 17.55 QP
g 621.700 26.23 3.21 2.38 31.79 46.00 14.21 QP
[ 759.440 28.11 3.80 1.37 33.28 46.00 12.72 QP

Remarks: 1. Ewission Lewel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 20 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 20
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HT40 2422MH=Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 44550 20.4Z2 a.75 2.13 23.30 40.00 16.70 o
2 1358.640 19.18 1.09 2.55 22.586 43.50 Zz0.64 QP
3 F21.000 20,42 Z.08 3.49 Z5.99 46.00 Z20.01 aF
4 454.560 23.42 2.61 Z2.01 28.04 46.00 17.598 aF
5 633.340 Z6.26 3.26 1.85 31.37 46.00 14.83 aF
& 735.100 27.57 3.70 1.25 32.55 46.00 15.45 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.

.20 -
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 21 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level {dBuV/mj) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 21
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : VERTICAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HT40 2437MH=Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 51.340 z20.47 0.35 2.34 23.66 40.00 16.34 o
2 158.040 19.73 1.38 2.589 24.00 43.50 15.50 QP
3 527.810 24,42 Z.590 Z.01 Z9.33 46.00 16.87 aF
4 672.140 Z6.61 3.52 1.96 3z2.09 46.00 13.591 aF
5 791.450 25.2%2 4,08 2.13 34.43 46.00 11.57 aF
& §93.300 29.z20 4,57 i1.59 35.36 46.00 10.64 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 22 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. H
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HT40 2437MH=Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 54.250 20.31 0.36 1.88 23.05 40.00 16.95 o
2 158.040 19.73 1.38 2.64 23.75 43.50 19.75 QP
3 46l.650 Z23.52 Z.687 Z.34 Z8.53 46.00 17.47 aF
4 552.5900 25.47 3.13 2.02 30.62 46.00 15.38 aF
5 T52.650 27.90 3.88 1.55 33.33 46.00 12.87 aF
& 545.770 25.61 4,37 1.59 34.87 46.00 11.13 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 23

80

File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)

Lewvel (dBuVim} Date: 2016-10-12

72.0
64.0
56.0
48.0
40.0
320
24.0
16.0

8.0

FCC-PART 15-C-{3M}
;

0

30

Jite no.

Dis
Lim

S
it

Ant.

Emwv. / Ins.

EUT

Power rating

224, 418. 612, 806. 1000
Frequency {MHz)

10m Charber Data no. D23

3 ANT 2016 9165 710 Ant. pol. : VERTICAL
FCC PART 15 C (S3M)

23.6%C/B8% Engineer : Lynn
Swart Nursery Llert Sensor

DC 3.0V wia 'ALL'*2 hatteries

Test Mode IEEES0Z.11n HT40 2452ZMHzTx Mode
M/N:MEPS 15N
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
(MH=z) (dB/m) {dE) [dBuW) (dBuV/m)  (dBuW/m) (dB)
1 51.340 Z20.47 0.85 2.64 23.946 40.00 16.04 Qp
z 149.310 19.486 1.35 1.94 Z2.95 43.50 Zz0.55 QP
3 S03.360 2Z4.01 2.81 2.01 28.83 45.00 17.17 QP
4 568.350 25.12 3.06 2.20 30.38 45.00 15.62 QP
5 784.660 28.25 4.05 2.42 34.72 45.00 11.28 QP
[ Qz7.250 z29.71 4.66 1.47 35.54 45.00 10.18 QF

Remarks: 1.

2.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 20d4B helow the official
limit are not reported.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 24 File: C:'Documents and Settings'Administrator' & fm'20160930-1£.EMG (24)
30 Level (dBuV/m) Date: 2016-10-12
720
64.0
56.0 FCC PART 15 C {30}
|
48.0
40.0
320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 10m Cheatber Data no. : 24
Dis. / Ant. o 3m ANT 2016 9165 710 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 C (S3M)
Env., / Ins. : 23.6%C/E58% Engineer : Lynn
EUT 1 Zmart Nursery Llert Zensor
Power rating @ DC 3.0V wia 'RALL'F2 batteries
Test Mode : IEEES0Z.11n HT40 2452MH=Tx Mode
M/ : MEPS 1SN
Ant. Cable Emis=sion
No. Freq. Factor Los=s Reading Level Limitz Margin Fewark
[MH=z) [dB/m) (dE) [dBuW) (dBuV/m)  (dBuW/m) [g=1=)]
1 46.490 20.485 0.51 2.37 23.66 40.00 16.34 o
2 147.370 19.62 1.34 2.40 23.36 43.50 Zz0.14 QP
3 46l.650 Z23.52 Z.687 Z.60 Z8.79 46.00 17.21 aF
4 575.050 25.40 3.11 1.72 30.23 46.00 15.77 aF
5 T83.650 28.25 4,04 1.51 34.10 46.00 11.50 aF
& 959.260 29.99 4,73 1.26 35.958 46.00 10.0z2 oF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dB helow the official
limit are not reported.
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1GHz - 18GHz

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China
Tel:+86-TH56-26639495-T

Fax:+86-TEE-266328TT
Postcode: 518067

1 OLMI {dBuV/m) Date: 2016-09-24
110
90
1 FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
01 000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 54
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 2422MHz Tx
W/N:-MEPE1SN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBui) (dE) (dBu¥/m; (dBuV/m) (dE)

1 242200 28,31 836 Ti 02 36,38 T3.31 T4, 00 0,89  Peak
2 4844.00 33.19 11.78 40.03  35.68 49, 32 T4.00 24.68 Peak

Femarks: 1. Emiszion Lewel= Antenna Factor + Cable Lozsz + Reading
—bimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
7
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 56
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 2422MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 242200 28,31 836 T8, 05 36,38 TE. 34 Td4.00  -4.31 Peak
2 4844.00 33.19 11.78 40. 85 35,68 50,14 T4.00 23.86 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
50 z
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 58
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 243TMHz Tx=
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 TE.08 36,38 TE. 41 T4.00  -4.41 Peak
2 4874.00 33.25 11.&0 40.11  35.69 49,47 T4.00 24.53 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

L42-




Appendix B é TUVRheinland®

Produkte 50059078 001
Products Page 48 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
] FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : G0
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 243TMHz Tx=
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2437.00 28,32 838 Ti. 26 36,38 T3 67 T4, 00 0.43 FPeak
2 4874.00 33.25 11.&0 40.08  35.69 49,44 T4.00 24.56  Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
1 FCC PART 15C PEAK
70
FCC PART 15C AV
50 z
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 62
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 2452MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2452,00 28,3 839 T2.58 36,38 T2.83 T4, 00 1.07T  Peak
2 4904.00 33.31 11.8&2 40.12  356.70 49, 55 T4.00 24.45 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
1
FCC PART 15C PEAK
70
FCC PART 15C AV
7
50
30
10
01 000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 64
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 2452MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2452,00 28,3 839 TT.86 36,38 TE. 21 Td4.00  -4.21 Peak
2 4904.00 33.31 11.8&2 40,67  35.70 50. 10 T4.00 23.80 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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Appendix B.2: Test Results of Radiated Emissions in Restricted Bands
Wi-Fi 802.11 b mode, 11 Mbps
Low channel

No. 6 Ke Feng Foad,Block 52,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China

Tel:+86-TH5-26R354085-T
Fav: +86-THE-2BG32ETT
Postcode: 518067

12 OLe'veI {dBuV:im) Date: 2016-09-24
110
90
4
Fiii;/ig.’&: ;xl\éz\ PEAK
70

FCC PART 15C\AV

” MWW QM#M

30
10
02310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. : 3m Chamber Data no. @ 1
Di=z. / Ant. : 3m 2015 3115-4877 int. pol. : WERTICAL
Limit 1 FCC PART 1BC PELAE Pre : 101, ZkPa
Erw. / Ins. : 22.64C/61.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia AA487 #7 batteries
Test Mode : IEEEG0Z. 11b 2412MHz Tx
W N:MEPE15H
Ant. Cable LNF Emizsion
Mo. Fregq. Factor Lozz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

2389.01 28.2T  B.33 44.41 36,39 44, 62 T4.00 28.38 Peak
2390.00 28,27  B.33 42,86 36,39 43,07 74,00 30.83 Peak
2400.00 28.28 8.3 43.23 36.39 43. 46 74.00 30.54 Peak
212,12 28,20 E.35 #3.66 36,39 83,01 T4.00 -8.91 Peak

L PO e

Eemarks: 1. Emissieon Lewel= Antenna Factor + Cable Losz + Reading
—Aimp Factor
2. The emizsion levels that are 20dB below the official
limit are not reported.
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Produkte 50059078 001
Products Page 52 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90 5

Fcaéﬂ;:}xpmk

FCC PART 15C\AV

70

50 ’rﬂ
1

MMWWWMWAMMWWWWMQAM
30
10

G2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. : 3m Chamber Data no. : 2

Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL

Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa

Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm

EUT : Smart Nursery Alert Sensor

Power rating : DC 3.0V wia ~ALL" #2 batteries

Tezt Mode : IEEEE0Z. 11b 2412MHz Tx

W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2382,22 2B.26  B.32 44,41 36,39 44, 60 74,00 25.40 Peak

2 2390.00 28.27  B.33 42,87  36.39 43. 08 74.00  30.92 Peak

3 2399.82 28.28 8.3 47.01 36. 39 47, 24 T4.00 26.7T6 Peak

4 2400.00 2B.28 B.34 46,28 36,39 46, 51 74,00 27.49  Peak

5 2411.55 28.29 835 85,798 36.39 86. 04 T4.00 -12.04 Peak

Remarks: 1. Emizsion Level= intenna Factor + Cable Lozz + Reading
—4imp Factor
2., The emiszion levels that are 20dB below the official
limit are not reported.




Appendix B é TUVRheinland®

Produkte 50059078 001
Products Page 53 of 66

High channel

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China
Tel:+86-TH56-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
a0
1
e FCC PART 15¢ PEAK
70

FCC PART 15C AV

50
MJ’-/ WLWMMWW

30
10
G2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. 3
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Tezt Mode : IEEEE0Z. 11b 2462MHz Tx
W/N:-MEPE1SN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2461. 58 28,356  B.40 79,31 36, 38 T8, 68 74,00 -5.68 Peak
2 24B3.B0 28.38 842 41.98  36. 38 42,40 T74.00 31.60 Peak
3 24D2.48 28,39 §.43 43.86 36. 38 43,89 74,00 30.01 Peak
4  2500.00 28.40 B.44 42,32  36. 38 42,78 74,00 31.22 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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Produkte 50059078 001
Products Page 54 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1
Pl s FCC PART 15C PEAK
70

FCC PART 15C AV

SOW/!/ M i
»
TR VR TR WP, WU ST RS RPN

30
10
02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : 4
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11b 2462MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2462, 12 28,36  B.40 TT.98  36.38 T8. 38 74,00 -4.35 Peak
2 24B3.B0 28.38 842 41.94  36. 38 42, 38 74.00 31.64 Peak
3 2459.52 28.40 8,44 43. 51 36. 38 43,97 T4.00  30.03 Peak
4  2500.00 28.40 B.44 41.72  36. 38 42,18 74,00 31.82 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading
—imp Factor
2., The emiszsion levels that are 2046 below the official
limit are not reported.
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A TUVRheinland®

Wi-Fi 802.11 g mode, 54 Mbps

Low channel

AUDIX

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China
Tel:+86-T55-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

120 Level {dBuWim)

Date: 2016-09-28

110

90

4

I}{: PART 15C PERAK

70

HCC PART 15C A

30

10

SOWMWM’WMM\JW»LWWW\MM

2310

Site no.
Dis. / inmt.
Limit

Env. / Ins.
EUT

Power rating
Tezt Mode

No. Freq.
(MHz)

2333. 2356. 2379.
Frequency (MHz)

: 3m Chamber Data no.

tdm 2015 3115-487T int. pol.

: FCC PART 1BC PELE Pre

r 22BwCSh1 2% Enzinesr

: Smart Nursery ALlert Sensor
: DT 3.0V wia " ALL" *2 batteries
: IEEEE0Z. 11g 2412MHz T=x

M/N:MEPS15N

At Cable ANP Emiz=zion
Factor Lozz  EReading factor Level
(dB/m) (dB)  (dBuv) (dB)  (dBu¥/m}

2402, 2425

: B
: HORIZONTAL

101. ZkPa

: Lymn

Limits

Margin Remark

(dBuv/m) (dE}

2388 TE
2390, 00
2400, 00
2406. 37

ML O -

28
28
28
28

2T B33 45.3% 36,39 45. &0
L2T B33 43.83  36.39 43.74
28 B3 6. 0T 36,38 5. 30
L2000 B.5d 83,24 36,39 B3 48

T4, 00
T4. 00
T4, 00
T4. 00

28.40 Peak
30.26 Peak
17.70  Peak
-9.48 Peak

Remarks:

1.

—Aimp Factor

limit are not reported.

Emizzion Level= intenna Factor + Cable Lozz + Reading

The emizszion levels that are 20dB below the official
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Produkte 50059078 001
Products Page 56 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China

Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT
Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24

110

90

EETPAR 15C PEAK

70

HCC PART 15C AV

30
10
G2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. : 3m Chamber Data no. : 6
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Test Mode : IEEER02. 11g 2412MHz Tx
WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2350,02 28,22 B.20 44,84 36,39 44, 88 74,00 28.04 Peak
2 2390.00 28.27  B.33 43. 61 36. 39 43, 82 74.00 30.18 Peak
3 00.00 28.28 8.3 h3.08  36.39 53.31 T4.00 20.69 Peak
4 2406.37 2B8.28 B.#4 #1.60  36.39 B1. 84 74,00 -7.84 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading
—imp Factor
2., The emiszsion levels that are 2046 below the official
limit are not reported.




Appendix B é TUVRheinland®

Produkte 50059078 001
Products Page 57 of 66

High channel

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China
Tel:+86-TH56-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
! FCC PART 15C PEAK
sl A
70
FCC PART 15C AV
50/1
2 3y
30
10
02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : T
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Test Mode : TEEER0Z. 11g 2462NMHz Tx
W/N:-MEPSELSN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2456, 4% 28,356  B.40 Td.60 36,38 T4, 87 74,00 -0.87 Peak
2 24B3.B0 28.38 842 37T.08  36.38 37.50 T74.00 36.50 Peak
3 2408.12 28,40 .44 38.03  36.38 38,49 74,00 35.51 Peak
4  2500.00 28.40 B.44 36,24 36,38 36. 70 74,00 37.30 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
3
2
30
10
G24.’50 2462, 2474, 2486. 2498. 2510
Frequency (MHz)

Site no. : 3m Chamber Data no. : 8

Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL

Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa

Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm

EUT : Smart Nursery Alert Sensor

Power rating : DC 3.0V wia ~ALL" #2 batteries

Test Mode : IEEER02. 11g 2462MHz Tx

WH:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2456, T8 28,36 B.40 T2.86  36.38 T3.23 T4, 00 0.7TT Peak

2 24B3.B0 28.38 842 37.45  36.38 37. 87 74.00 36.13 Peak

3 2455.78 28.39 844 40,08  36. 38 40. 54 T4.00 33.46 Peak

4  2500.00 28.40 B.44 36,48 36,38 36. 94 74,00 37.06 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—imp Factor

2., The emiszsion levels that are 2046 below the official
limit are not reported.
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Produkte 50059078 001
Products Page 59 of 66

Wi-Fi 802.11 n(HT20) mode, MCS7 Mbps
Low channel

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China
Tel:+86-T55-26639495-T

Fax:+86-TEE-266328TT
Postcode: 518067

12 OLe\.reI {dBuVvm) Date: 2016-09-24
110
90
L4 -
FOABART 15C PEAK
70
FCC PART 15C AV
50 ¥
1
30
10
02310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)

Site no. : im Chamber Data no. : 8

Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL

Limit : FCC PART 1BC PELE Pre : 101. ZkPa

Ere. / In=. @ 22.6#C/G1.2% Enginesr @ Lynn

EUT : Smart Nursery ALlert Sensor

Power rating : DC 3.0V wia "~ AdL" *2 batteries

Tezt Mode : IEEEE0Z. 11nHTZ20 2412MHz Tx

W/N-MEPSELSN
At Cable ANP Emiz=zion
No. Fregq. Factor Lozz EReading factor Lewel Limitz Margin ERemark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)

1 2389.12 28,27 8.33 40. 68  36. 39 40, 89 74,00 33.11 Peak

2 2390.00 28.27 B33 36.99 36.39 37.20 T74.00 36.80 Peak

3 2400.00 28,28 8.3 48,93 36,39 49, 18 74,00 24.84 Peak

4  2406.60 2B8.29 B.34 TE. 21 36.39 T6. 45 T4.00 -2.45 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T

Fax:+86-THO-2663287TT

Postcode: 518067
12 OLMI {dBuV/m) Date: 2016-09-24
110
90
F&C PART 15C PEAK
70
FCC PART 15C
50 }I
1
30
10
02310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. : 3m Chamber Data no. : 10

Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL

Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa

Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm

EUT : Smart Nursery Alert Sensor

Power rating : DC 3.0V wia ~ALL" #2 batteries

Tezt Mode : IEEEE0Z. 11nHTZ0 2412MHz Tx

W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2327.26 28,10 B.26 40,70 36,39 40. T8 74,00 33.24 Peak

2 2390.00 28.27  B.33 39,37 36.39 39. 58 T74.00 34.42 Peak

3 00.00 28.28 8.3 46. 88 36,39 47,11 T4.00 26.89 Peak

4  2404.30 2B8.29 B.3#4 T4.45  36.39 T4, 69 74,00 -0.69 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—imp Factor
2., The emiszsion levels that are 2046 below the official
limit are not reported.

-10-
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Produkte 50059078 001
Products Page 61 of 66

High channel

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China
Tel:+86-TH56-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

12 OLMI {dBuV/imj) Date: 2016-09-24
110
90
1 FCC PART 15C PEAK
70
FCC PART 15C AV
50/
3 4
30
10
02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : 11
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Tezt Mode : IEEEE0Z. 11nHTZ20 2462MHz Tx
W/N:-MEPE1SN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2457.80 28,356  B.40 T2.76  36.38 T3. 13 T4, 00 0.87 Peak
2 24B3.B0 28.38 842 38.97  36.38 39. 39 T74.00 34.61 Peak
3 24D3.02 28,39 8.43 41.46  36. 38 41,80 74,00 32.10 Peak
4  2500.00 28.40 B.44 40. 36 36. 38 40, 82 74,00 33.18 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading
—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.

-11 -




Produkte
Products

Appendix B é TUVRheinland®

50059078 001
Page 62 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China

Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT
Postcode: 518067

Level {dBuVim)

Date: 2016-09-24

120
110
90
1 - -
P i L P M P =~ FCC PART|15C PEAK
70
FCC PART 15C AV
50
2 2 4
30
10
G2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)

Site no. : 3m Chamber Data no. : 12

Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL

Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa

Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm

EUT : Smart Nursery Alert Sensor

Power rating : DC 3.0V wia ~ALL" #2 batteries

Tezt Mode : IEEEE0Z. 11nHTZ20 2462MHz Tx

W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2457.20 28,356 B.40 TE. 48 36,38 TE. 85 74,00 -2.85 Peak

2 24B3.B0 28.38 842 40.44  36. 38 40. 88 74.00 33.14 Peak

3 2489.30 28.39 843 43,17 36. 38 43. 61 T4.00 30.39 Peak

4  2500.00 28.40 B.44 39.40 36,38 39, 86 74,00 34.14 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—imp Factor
2., The emiszsion levels that are 2046 below the official
limit are not reported.

-12-
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Appendix B

50059078

001

Page 63 of 66

A TUVRheinland®

Wi-Fi 802.11 n(HT40) mode, MCS7 Mbps

Low channel

AUDIX

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China
Tel:+86-T55-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

Level {dBuWim)

Date: 2016-09-24

120
110
90
FC@PART 15C PEAK
70
HCC PART 15C AV
50 _I/
1

[T N Y PRER R
30
10

02310 2338. 2366. 2394. 2422, 2450
Frequency (MHz)

Site no. : 3m Chamber Data no. : 13

Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL

Limit : FCC PART 1BC PELE Pre 101. 2kPa

Ere. / In=. @ 22.6#C/G1.2% Enginesr @ Lynn

EUT : Smart Nursery ALlert Sensor

Power rating : DC 3.0V wia "~ AdL" *2 batteries

Tezt Mode : IEEEE0Z. 11nHT40 2422MHz Tx

W/N-MEPSELSN
At Cable ANP Emizzion
No. Fregq. Factor Lozz EReading factor Lewel Limitz Margin ERemark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)

1 2340,652 28,21 8. 28 42,95 36,39 43,08 74,00 30.55  Peak

2 2390.00 28.27 B33 40.45 36,39 40. 66 T74.00 33.34 Peak

3 2400.00 28,28 8.3 44,61 36,39 44, 84 74,00 28.16 Peak

4 2427.18 28.31 8. 37 T3.75  36.38 T4. 05 T74.00 -0.05 Peak

Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading

—Aimp Factor

2. The emiszion levels that are 20dB below the official

limit are not reported.

-13-
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Produkte 50059078 001
Products Page 64 of 66

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

12 OLMI {dBuV/m) Date: 2016-09-24
110
90
3
prirenewdlty EGARART, 50 PEAK
70 v
FCC PART 1HC AV

” v\.w#‘j

WWWWWWMW“
30
10

G2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)

Site no. : 3m Chamber Data no. : 14

Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL

Limit 1 FCC PART 1BC PEAE Pre 1 101. ZkPa

Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm

EUT : Smart Nursery Alert Sensor

Power rating : DC 3.0V wia ~ALL" #2 batteries

Tezt Mode : IEEEE0Z. 11nHT40 2422MHz Tx

W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark

(MHz) (dB/m) (dE) {dBul) (dE) (dBu¥/m) (dBuV/m) (dE)

1 2390.00 28,27  8.33 43,32 36,39 43,83 Td4.00 30,47 Peak
2 2400.00 28.28 8.3 A0.83  36.39 51. 06 T4.00 22.84  Peak
3 2418.20 28.30 8.36 T8.72  36.38 T9.00 T4.00 -5.00 Peak

Femarks: 1. Emizsion Level= intenna Factor + Cable Lozz + Reading
—bimp Factor
2. The emizsion levels that are Z0dE below the official
limit are not reported.

S 14-
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50059078 001
Page 65 of 66

High channel

No. 6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Nant on, ShenZhen, GuangDong, China

Tel:+86-TH56-26639495-T
Fax:+86-TEE-266328TT
Postcode: 518067

120

110

90

70

Level {dBuVim)

Date: 2016-09-24

P Y e N L L P FCC PART|15C PEAK

FCC PART 15C AV

5044»// :
30
10
02425 2442, 2459, 2476. 2493. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : 15
Dis. / fnt. @ 3m 2015 3115-4877 int. pol. @ HORIZONTAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / Ine. @ Z2.6#C/G1.2% Enginesr : Liymn
EUT : Smart Mursery Alert Senszor
Power rating : DC 3.0V wia “Ad4" *2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 2452MHz Tx
W/N:-MEPE1SN
Ayt Cahble ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2457.06 28,36  B.40 TT.28 36,38 TT. 66 74,00 -3.66 Peak
2 24B3.B0 28.38 842 41.4T7  36. 38 41. 89 74.00 32.11 Peak
3 2405.6B5 28,39 5. 44 43.80  36. 38 44, 25 74,00 28.75  Peak
4  2500.00 28.40 B.44 41.14  36. 38 41. 60 74,00 32.40 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—Aimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-09-24

120
110
90
4 FCC PART 15C PEAK
70
FCC PART 15C AV
50
23 4
Lttt inrd
30
10
02425 2442, 2459, 2476. 2493. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : 16
Dis. / &nt. @ 3m 2015 3115-4877 int. pol. @ VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 101. 2kPa
Ere. / Ins. @ 22.6+C/51.2% Engineer : Lyrm
EUT : Smart Nursery Alert Sensor
Power rating : DC 3.0V wia ~ALL" #2 batteries
Tezt Mode : IEEEE0Z. 11nHT40 2452MHz Tx
W H:MEPE15H
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2456, 71 28,36  B.40 Ti.04 36,38 Ti.41 T4, 00 2.59  Peak
2 24B3.B0 28.38 842 38,21 36. 38 38. 63 74.00 35.37 Peak
3 24B5.81 28.38 843 39.77  36.38 40. 20 T4.00 33.80 Peak
4  2500.00 28.40 B.44 38.08 36,38 38. 54 74,00 35.46 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—imp Factor

2., The emiszsion levels that are 2046 below the official
limit are not reported.
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